
  Environmental Impact Assessment (EIA) 
For Proposed 

Marino Tower Hotel Colombo 
652 Roomed City Hotel Complex 

 

 
November 2021 

Project Approving Authority: 

Coast Conservation and Coastal Resources Management Department 

(CC&CRMD) 

Prepared By: 

AmPark Consulting Services (Pvt) Ltd. 

 Hatchworks, No. 14, Sir Baron Jayatilaka Mawatha, Colombo 01 

 

On behalf of: 

Damro Leisure (Pvt) Ltd., 

No 361, Kandy Road, Nittambuwa, Sri Lanka 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 2 

Environmental Impact Assessment (EIA) 
For Proposed 

Marino Tower Hotel Colombo 

652 Roomed City Hotel Complex 
At 

No.  594, Galle Road,  
[...]
the dissolve oxygen rate in wastewater, and thereby activated sludge generation taken place in bio reactor 

in certain extent and also aerobic bacteria growing inside the bio blocks will increased with aerations. 

Thereby the BOD levels of the wastewater reduces by significant levels. Activated sludge produced inside 

the bio reactor will be transferred into the collection tank with the help of air lifting method by the air 

TP1.4 Treatment process description.(grey water for recycling purposes –zone 4) 

 Floors 

 

 

 Sand filter 

  Carbon filter 

 Sludge return back wash 

 Treated water 

 To main storage             

(collection tank                   (BioKube compacted                                                Chlorination 

/Buffer tank)            waste water treatment plant                         filter feed pump 

                                     intermediate collection tank 

 

 

 

 

 

1.            2.  3.             4.    5.            6. 

 

                                                                                                                                           Chlorination (7) 

 

41 

40 

39 

38 

37 

36 

35 

34 

33A 

Collection 

(storage) 

20m3 

Buffer 

tank  

10m3 

 

Biokube  

compacted  

biological 

treatment plant 

60m3/day 

 

Intermediate 

collection 

tank 

Sand 

filter 

A/.carbon 

filter 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 84 

blower with setting time intervals by the PLC unit. (More details of BioKube operation and their process 

attached herewith for your reference.) The activated sludge return process will be helped to initiate 

treatment process from the collection tank and extended aeration will takes place during this process. 

 

4. Intermediate collection tank 

Treated wastewater will be flows in to the intermediate collection tank prior to the sand and activated 

carbon filtration. This tank will also act as settling tank. It allows to settle the suspended particles which 

comes from the treatment plant’s effluent discharge water. 

 

5. Sand filter 

This will remove the suspended particles up to the 50 micron and also certain Bactria as activated sludge 

floating in effluent water. Cleaning of filter beds can be done automatically with the help of automatic 

multiport valve system install to the filter. Back washing and rinsing of filters will be the method to remove 

particles from the filters. 

 

6. Activated carbon filter 

This will remove the organic matters in the water and improve the water quality by removing bad odor 

and color. Cleaning of filter beds can be done automatically with the help of automatic multiport valve 

system install to the filter. Back washing and rinsing of filters will be the method to remove particles from 

the filter. 

 

7. Chlorination and Disinfection 

It is very essential to chlorinate the final discharge water to remove pathogenic bacteria contamination 

from the effluent. Chlorination can be done at the final treated water storage tank. This process will be 

needed at least 3 hours storage time for the disinfection purposes to take place effectively. It also needed 

some storage time for the de-chlorination activity by evaporating.   

Note: 

The three zones (i.e. Zone 2 and Zone 3) will be undergone with the same treatment process (as described 

for Zone 4) before recycling treated wastewater for toilet flushing, gardening and cooling tower make up 

water etc.  

 

Treatment Process – TP 2 -Black Water and Grey Water Treatment System before Discharging 

to the Municipal Sewerage System 

[Includes treatment of black water of the complete building, kitchen waste and grey water of Zone 1] 

In designing this system, the tolerance limits stipulated in the gazette no 1534/18 issued by the 

government of Sri Lanka in 2008 for discharge of effluent into public sewers with central treatment plants 

under List VII was taken into account. The treatment plant is selected to achieve the following quality in 

effluents water. 

 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 85 

Table 2-23:Quality of Effluent Water 

No Parameter Unit Raw water 
(Sewerage + kitchen 
waste)* 

Tolerance limit 
values** 
 

1 pH  6.5-8.5 6.5-8.5 

2. BOD5, 5 days at 20 0C or 
BOD3, 3days at 270 C  

mg/l 
max 

500 350 

3 Chemical oxygen demand   
(COD ) 

mg/l 
max 

1000 850 

4 Total suspended solids mg/l 
max 

500 500 

5 Oil and grease  mg/l 
max 

150 30 

6 Total Kjeldahl Nitrogen mg/l 
max 

600 500 

* (Arceivala-1981 - Water board reference and industrial best practice) 

** Gazette no 1534/18 2008.02.01 -List VII 

The schematic diagram of the Treatment Process 2 is given below. The process is a continuous flow system 

and the volumes indicated are daily capacities. The collection tank has a capacity of 75m3 but will be 

continually collecting and discharging the influent to the treatment plant. 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 86 

 

Figure 2.38: Schematic Diagram of the Treatment Process 2 

Treatment Process TP2 is described as follows. 

Although the kitchen waste is identified as grey water, it is mixed with black water  and therefore contains 

high BOD, COD values and which cannot be legally discharge into sewerage network untreated. Therefore, 

TP2.2.Treatment process description 

 

 1 

 

 

 

 2 

 

 

 

 3 

 

 54.6 m3/day 

 7 

 

 4 

 

 8 

                       6 

                   116.6m3/day 

  

 

 

 5 

 

Kitchen waste 

54.6 m3/day 

Bar 

screen 

Grease 

trap 

Sewerage lines from 

guest Rooms/staff 

rooms/public areas/ 

in zone 1-5+grey 

water from zone 1 

Collection tank 

Design size 75m3 

(Approximately) 

Biokube 

compacted waste 

water treatment 

plant  

Municipal 

sewerage line 

connection 

Excess treated 

water from grey 

water treatment 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 87 

several essential treatment process should be undergone before it releases to the main sewerage 

treatment plant.  

1. Bar screen 

Bar screen contain two steps with different mesh sizes screen .this will remove large particles and small 

particles of different size of cooked or un-cooked, which will disturbed for treatment process or not 

allowed to discharge into the drainage lines. Periodical cleaning of bar screen is required to avoid blocking 

water flow by the screen. In addition to that this bar screen will be prevent blocking piping network and 

damage pump and other mechanical devices. 

 

Figure 2.39: Bar Screen 

2. Oil and Grease trap 

This will contain three chamber pits with 1mx1mx1m capacity each. Each pit will be separated with 

concrete walls and connected with 3-inch diameter pipes as shown in the picture below. Floating oil and 

grease particles will be retained in the 1st two tanks at the top layer.  

 

Figure 2.40: Oil and Grease Trap 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 88 

3. Collection tank 

Equalization tank or holding tank (of RCC) will act as an intermediate storage location for black water and 

kitchen wastewater and will continually feed the effluent into the treatment process.  The volume of the 

collection tank is 75 m3. 

4. Compact wastewater treatment plant (Trademark-BioKube-Denmark) 

The proposed WWTP is an aerobic biological treatment plant which reduces BOD and COD, TSS ,  levels of 

influent water up to the tolerance limits reached in to the required discharge of effluent into public sewers 

with central treatment plants.(parameters and their required values attached in ANNEX IX ). 

Treatment Process – TP 3 - Laundry Wastewater Treatment and Recycling Systems  

Laundry waste is to be treated before re-cycling or discharging to municipality sewers. This development 

intends to re-cycle treated laundry waste water for purposes like cooling tower make-up, boiler feed etc. 

After the chemical treatment process, the properties of laundary waste will be reduces significally. 

However, before use it for cooling towers and boilers it should undergone with ion excange process and 

ultra filtration.  

Further, chlorination and de-chlorination should be done prior to the ultra filtration and softening plants 

for removal of pathagenic bacteria in treated waste. Microne filter system and softening plant should 

introduced for the removal of suspendard matters and total  hardness (calcium and magnicium hardness) 

before using for boiler feed application.  

Schematic diagram of Treatment Process System for Laundry Wastewater is appended below. 

 

Figure 2.41: Schematic diagram of Treatment Process System for Laundry Wastewater 

Schematic diagram of Treatment Process Block Diagram - (TP-3) is given in Figure 2.42 below  

 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 89 

 

Figure 2.42: Schematic diagram of Treatment Process Block Diagram - (TP-3) 

17  

Treatment plant process flow (grey water  recirculation)  TP3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Automatic Washing 

machine discharge 

water  42 m3/day 

Fine screen  

Collection tank 

P h +addition 

Coagulator addition 

Floculator addition 

Clarifier tank 

Intermediate 

collection tank 

     Agitator   

Sludge drying beds 

Filter feed pump 

 Sand filter 

Activated carbon 

filter 

Chlorination 

Storage tank for re use 

Swimming pool 

back wash10m 3/day 

 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 90 

2.3.2.2.3. CONCEPTUAL DESIGNS FOR WASTE WATER MANAGEMENT PLAN, WASTE WATER TREATMENT 

PLANT, AND PRE-TREATMENT SYSTEM 

 

The conceptual design of the three different types of wastewater treatment plants are described in 

Section 2.3.5.1.1 . 

The location of Sewerage Pits at B-2 and B-3 are illustrated in Figure 2.43  below. 

  

Figure 2.43:Basement Sewage Pits at B-2 and B-3 

Figure 2.44 below illustrates the layout plan for a typical WWTP in each of the 5 Zones of the building 

 

Figure 2.44: 33A Service and Refuge Floor MEP WWTP Arrangement 

The schematic diagram of the operating system is shown in Figure 2.45 below.   



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 91 

 

Figure 2.45: Waste water treatment Process through the proposed technology 

 

 

gardening 

 

 BioKube treatment 

plants 

                         

 

                                                                                                                          Steam boiler 

 

      Cooling tower 

    

     PH  CO FLO 

 Grease trap clarifier                     s/f    ac/f 

                                                                                  Chemical treatment plant for laundry 

waste 

 BioKube treatment plant 

 

                  Collection tank                                                       Discharge into municipal line 

Zone 4 

Grey water 

17.2m3/d 

+ 51.4m3/d 

Zone 3 grey 

water 

24.7m3 /d 

+  74.1m3/d 

 

Zone 2 grey 

water 

24.7m3 /d 

+74.1m3/d 

Zone 5 

Grey water 

(0) 

Zone 1 grey 

water laundry 

waste/ 

Zone 1 grey 

+black 

Kitchen waste 

Treated water tank 

Treated water for flushing 

Sewerage lines 

Black water 

PH-PH adjuster 

CO-Coagulator 

FLO-flocculator 

51.4m3/d TP 1 

 

74.1m3/d  TP 1 

 

74.1m3/d  TP 1 

 

17.2m3/d 

 

24.7m3/d 

 

24.7m3/d 

 

42m3/d  TP3

 

 

54.6m3/d

/d 

 

50.0m3/d 

 

TP2 

171.20m3/d 

 

TP3 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 92 

2.3.2.2.4. CLEARANCES THROUGH MUNICIPAL SEWAGE LINE [IF RELEVANT] 

Since the building complex will have its water treatment plants, only treated effluent is designed to 

discharge into the municipality sewerage system. The Director (Engineering) for Drainage and Water 

Supply of CMC in his letter dated 20-06-2020 (ANNEX IV) has informed the developer can obtain new 

sewerage and stormwater drainage connection to the existing CMC network once the construction is 

completed. Application has been made for said connection. 

The sewerage pit and the proposed connecting line with man-holes are shown in the following Figure 

2.46. 

 

Figure 2.46: Drain Line & Sewer Manhole 

Further, the above letter has given clearance that the proposed building plan is not affected by Municipal 

Council Sewers, Municipal Council Stormwater Drainage, private sewers and private stormwater drainage. 

Refer to ANNEX IV for the CMC clearance letter. 

2.3.2.2.3 METHODOLOGY OF DISCHARGE OF TREATED WASTE WATER ACCORDING TO NATIONAL STANDARD 

As described in Section 2.3.2.2.2,  waste water will be re-used or discharge to municipality swerage ines 

as follows.  

1. Sewerage (black and grey water) will be treated before it is discharge into the municipal 

sewerage lines 

2. Grey water collected from Bathing  and Washing-  will be partially re-used for toilet flushing, 

gardening, floor washing, cooling tower makeup water, Boiler feed water 

3. Grey water collected from Laundry waste, Boiler blow down, Cooling tower bleed off, Swimming 

pool back wash, Water treatment plant back wash   - will be used for cooling tower makeup 

water, ,Boiler feed water, Floor washing 



Environmental Impact Assessment Report for Damro Leisure (Pvt) Ltd 

AmPark Consulting Services (Pvt) Ltd Page | 93 

 

2.3.2.2.4 FINAL POINT OF DISCHARGE OF TREATED WASTE WATER 

Part of the treated wastewater will be re-used within the project for toilet flushing, cooling tower make-

up water, gardening etc and the remainder will be discharged to the Municipal sewer system as described 

in Sections 2.3.2.2.2 and 2.3.3.1.3. 

2.3.2.3 SOLID WASTE 

Proposal for solid waste management for the building complex has been prepared for the client by an 

expert and recommended for installations, practices and operating mechanisms. The full report is 

attached in ANNEX X. 

2.3.2.3.1 TYPE & QUANTITY & QUALITY OF SOLID WASTE TO BE GENERATED 

The type of solid waste is domestic as the building is comprised of guest rooms, a cafeteria and other 

services. Waste categories can be identified as paper, plastics/polythene, glass, organic matter, coconut 

shells and other mixed type. 

The total waste generated will include the following. 

*      Bio-degradable component suitable for composting 

*      Non-biodegradable component consisting of materials having a commercial value 

*      Component which is non-biodegradable and non-recyclable as non-descriptive waste 

Comparing with the composition of similar urban development works, the consultant has estimated the 

following quantities of waste that may need to be treated.  

Total quantity of domestic biodegradable solid waste generated per day =1409 kg/day 

According to the report of Solid Waste Management, the quantities are as follows. 

Table 2-24: Computation of Domestic Waste 

Total Quantity of solid waste generated per day                      1409kg/d 

Total to allow for disruption of collection, allow a design rate for 7 days  9863 kg/7days 

For daily generation; 

Volume of solid waste per day @ 200 kg/ m3 7.05 m3/d 

Volume of solid waste per day @ 300 kg// m3 4.7 m3/d 

For 7 day design rate generation; 

Volume of solid waste  @ 200 kg/ m3 49.32 m3 

Volume of solid waste  @ 300 kg/ m3   32.88 m3 

-do- biodegradable component for 7 days of 63% @ 300 kg/ m3      20.71 m3 

-do- non recyclable solid waste  for 7 days , @ 300 (27% )kg/ m3  8.88 m3 

-do- nondescript solid waste for 7 days @ 300 kg/m3 (10%) 3.29 m3 